) 130 DIESEL ENGINE PARTS CATALOGUE

YANGDONG CO.,LTD.
THE PEOPLE’S REPUBLIC OF CHINA



B X

CONTENTS
LELKER (480) Engine Body Assy (480) «ccceccreccrccccees secsecse cevessensances ereveae cesscae cesectccrssectsstensteteccccancncee ceencene )
2.HEE B (380) Engine Body Assy (380) +cececeee sseccccccccanseen sesesececsccscss vececcecscccccsssncas sececcecccsnecscscane secessees sescese 6)
3.HUERAL (280) Engine Body Assy (280) <+sveeececencens cecnscecerocce cocvscessaree ceresees secescecsctscrcccccecance sessesscrscnssananens - (1D
4. ERHR RS (480, 380, 280) Timing Gear Case Assy (480, 380, 280) --ccceeeee eeescccccaacs vesecccocceccecsareoseee svecces (16)
5.54I28) (480, 380, 280) I Cylinder Head Assy (480, 380,280) I -ocecceccccceces secescesescercacces seserscertacecsccnccccccaces (19)
6. ELXERL (480, 380, 280) II(FHRERR)

Cylinder Head Assy (480, 380, 280) II (with Pressure—reducing Device) sseseescscceccececcecnniencences sccccseesns sevces cesccscees e (23)
7.REEEFF A (480, 380, 280)  Piston—connecting Rod Assy (480, 380, 280) ecccececsccens ceeseans sreesserscoscecccncses cesse  (28)
8.8 Ph k¥R AL (480, 380,280)  Crankshaft—flywheel Assy (480, 380, 280) «-eceeeee ssessecscetterscascncee cessenece cecsecescscese  (30)
9. ¥ EhE R (480, 380, 280) Camshaft Assy (480, 380, 280) «scececcccccececes seccssas eccccscsscccras sececccaneas cossens ececececenne 32
10 S E S (480, 380, 280) Intake Pipe Assy (480, 380, 280) «<-<vceeeeee cecesccessccacacasastane eceecsssccctencncssscacsncccccas - (34
11HSESRN (480, 380, 280) Exhaust Pipe Assy (480, 380, 280) «+cccccccccscrcrcatocastancasccences secssecasstsecacacee seccecs e (36)
12.;ABRGER (480, 380, 280) Lubricating System Assy (480, 380, 280) <«----- seveccane escececece seccccccsscccccoce seseseees  (38)
13HMBRGE SR (480, 380,280)  Fuel System Assy (480, 380, 280) «--eceecee teescctcrcsctscocacecseas ceesecsstrsarsscssersccrceraes « (4D
149D RS (480, 380,280)  Cooling System Assy (480, 380, 280) ----vseeee ceecsesecscesosans ceesenas csencoresesces sessessssanes  (43)
15. B RRGESMH (480,380,280)  Electric System Assy (480, 380, 280) ++--+e--- cscesccee esceseectcance seeseescercecas cececcrcesesecse  (46)

16 EERRR (480, 380,280)  Silencer Assy (480, 380, 280) <---ese- D . R TTTYTTIN seccescasetcsacesascasces sescsceccccce  (48)

17.B8HLT RE Y (480,380,280) Tools Supplied with the Engine (480, 380, 280) ««-seeceeecccccerccrancseccecscrccscssesercancees  (50)



Engine Body Assy (480)

LALEER (480)




1.AKER (480) Engine Body Assy (480)
s s & = Name of Parts ¥ =& Wz
Ser No Parts No Qty Remarks

1 480G-01005 | fL 4R & Cylinder head bolt 10

2 480G—-01006 | i 2 4R 2 4 Cylinder head bolt washer ’ 10

3 | 480G-01002 | KELEHH Cylinder head gasket 1

4 GB62-88 IR R M6 Butterfly nut M6 1

5 | GB848-85 | #hHH 6-140HV Washer 6-140HV 1

6 430G-01201 | PR 2% Respirator cover 1

7 480G-01203 | &M Filter gauze 1

8 480G-01202 | "W 23R Respirator partition 1

9 480G—01210 | PRI %44 Respirator weldment 1

10 | GB5783-86 | #E# M8x16 Bolt M8 x 16 24
11 | GB848-85 | #:M 8-140HV Washer 8-140HV 54

12 | 480G-01011 | FEMR 254 Respirator gasket I

13 | 480G-01703 | HihiEsE Oil drain plug 1

14 | 480G-01704 | #Fd Washer 1

15 | 480G-01701 | #IER Oil sump 1 124 Weldment
16 | 480G-01024 | (Mt HhAT+ & Front camshaft bush 1

17 | 480G~-01025 | M HhhHE Middle camshaft bush 1

18 | 480G-01026 | MR H & Rear camshaft bush 1

19 | GBS5783-86 | #E# M8 x20 Bolt M8 x 20 7

20 | GB5782-86 | #R# M8 x60 Bolt M8 x 60 8

—_2 —



5 A5 A ®r Name of Parts "oz
Ser No Parts No ‘ Qty Remarks

21 GB5782-86 | #5# M8 x 55 Bolt M8 x 55 4
22 | 480G-01109 | BB &EH Bowl-shaped plug piece 2
23 | GB119-86 | #§ B8 x20 Pin B8 x 20 1
24 480G-01108 | ¥ % Stopper 3
25 | GB5783-86 | #E# M8 x25 Bolt M8 x 25 10
26 | 480G-01013 |z (D) Side cover (I1I) 1
27 | 480G-01014 | fzE(ID)H A Side cover (II) spacer 1
28 | 480G-01003 | K& Cylinder sleeve 4
29 | 480G-01111 | #Ltk Engine body 1
30 | 480G-01012 | iz (1) Side cover (I) 1
31 | 480G-01023 | iz (1) # K Side cover (I) gasket 1
32 | 480G-01102 | EfrE Locating sleeve 2
33 | 480G-01009 | kitseth i Flywheel housing gasket 1
34 480G-01101 | ¥ K Plug piece 1
35 |480G-01103 | BeEZEH Bowl-shaped plug piece 4

136 480G—-01400 | #Lih R &4 Oil level dipstick 1
37 | 480G-01600 | MR EELEHH: Dipstick sleeve weldment 1
38 GB119-86 # B10x20 Pin B10 x 20 2
39 GB5783-86 | $£# M10x30 Bolt M10 x30 14
40 GB848--85 #.B8 10-140HV Washer 10-140HV 14

_—3 —



F S s & 5 Name of Parts W

Ser No Parts No ] Qty Remarks
41 | 480G-01300 | M7k FF<#HH Water drain cock 1
42 | 480G-01021 | HLiE 5% EE  Connecting pipe for oil pressure sensor 1
43 | 480G-01500 | R hZX AR BAEMH  Sensor for oil gauge 1
44 | 480G-01004 | HLihiEIAE2RE Oil filter gasket 1
45 | GB5782-86 | ¥§# M8 x 45 Bolt M8 x 45 1
46 | 480G-01007 | dh¥hib# R (B Upper thrust piece of crankshaft 2
47 480G-01008 | dhshib#ER CF)- Lower thrust piece of crankshaft 2
48 | 480G-01015 | FHE LK Main bearing halfshell (upper) 5
49 | 480G-01016 | THATE Main bearing halfshell (lower) 5
50 | 480G-01107 | ®WEEHR Bowl—shaped plug piece 1
51 | 480G-01106 | Z 1/8" EI#IRE Z 1/ 8" taper plug 4
52 | 480G-01113 | JFl bk Rear main bearing cap 1

53 | 480G-01017 | FAH Stand bar 2
54 | 480G-01114 | EHhARFE R Main bearing bolt washer 10
55 | 480G-01115 | FHhAZEER Main bearing cap bolt 10
56 | 480G-01018 | HiEFHH Oil sump gasket 1
57 | 480G-01112 | EHhAH% * Main bearing cap 4
58 480G-01105 | Z 1/ 4" EIHsE % Z 1/ 4" taper plug 2
59 | 480G-01010 | k#5% Flywheel housing 1




S| H S 4 R Name of Parts W &

Ser No Parts No Qty Remarks
60 | HG4-692-67| B8R4 e st Cased rubber oil seal 1

1 PG80x100x12 PG80 x 100 x 12

61 | GB67-85 825 M6 x 12 Screw M6 x 12 2
62 GB97.1-85 #./ 6-140HV Washer 6-140HV 2
63 | 480G-01019 | ¥tk Cover plate 1
64 | 480G-01020 | $rh% Name plate 1
65 |GB827-86 | W4T 2x5 Rivet 2 x 5 4
66 | 480G-01104 | BiIEEH Bowl-shaped plug pizce 8




Engine Body Assy (380)

2. W B (380)




2.k Sm (380) Engine Body Assy (380)
F S s A 7 Name of Parts " & i #
Ser No Parts No Qty Remarks
1 480G-01005 | GLELEE Cylinder head bolt 8
2 480G-01006 | #1583 Cylinder head bolt washer 8
3 380-01002 StEd A Cylinder head gasket 1
4 480G-01003 | K KL FE Cylinder sleeve ' 3
5 | GB5783-86 | #:# M8 x25 Bolt M8 x 25 6
6 GB848-85 #HHg 8-140HV Washer §-140HV 49
7 38001013 W (1D Side cover (I1) 1
8 380-01014 LIESNOE: Y Side cover (II) gasket 1
9 | 480G-01012 | M3 (1) Side cover (1) 1
10 | 480G--01023 | fll5 (D) &K Side cover (I) gasket 1
11 380-01111 PLik Engine body 1
12 | 480G-01009 | kit i Flywheel housing gasket 1
13 | 480G-01102 | &% Locating sleeve 2
14 | 480G-01i03 | Bifs %R Bowl-shaped plug piece 3
15 | 480G-01600 | sl REE IR Dipstick sleeve weldment 1
16 | 480G-01400 | HLii R ¥ - Oil level dipstick 1
17 | 480G-01015 | E#E & Main bearing halfshell (upper) 4
18 1 480G-01016 | F#METE Main bearing halfshell (lower) 4
19 | 480G-01007 | skl (k) Upper thrust piece of crankshaft 2
20 | 480G-01008 | difhik#ER (F) Lower thrust piece of crankshaft 2

._7_



F S s 4 7’ Name of Parts W
Ser No Parts No Qty Remarks
21 | 480G-01113 | e &hkE Rear main bearing cap 1
22 | 480G-01114 | FHhAE R E Main bearing bolt washer 8
23 | 480G-01115 | X ahALEER Main bearing cap bolt 8
24 | GB119-86 | # B10x20 Pin B10 x 20 2
25 | 380-01021 PLHE HEBREREEE  Connecting pipe for oil pressure sensor 1
26 | 480G-01500 | EE XML EREH  Sensor for oil gauge 1
27 | 480G—01300 | M7k IF X &4 Water drain cock 1
28 | 480G-01101 | # K Plug piece 1
29 | 480G-01104 | BEEE R Bowl—-shaped plug piece 6
30 | 480G-01106 |Z 1/8" [EIHIEE Z 1/ 8" taper plug 3
31 480G-01107 | BElEE R Bowl—-shaped plug piece 1
32 | 480G-01004 | HLihiEHE 3 F Oil filter gasket 1
33 | GB5782-86 | #E#: M8 x45 Bolt M8 x 45 1
34 | GB5783-86 | %8# M10x30 Bolt M10 x 30 14
35 | GB848-85 | #Hf 10-140HV Washer 10-140HV 14
36 | 480G-01017 | XA Stand bar 2
37 | GB5783-86 | 4E# M8 x20 Bolt M8 x 20 29
38 | 480G-01112 | EHhiA= Main bearing cap 3
39 | 480G-01105 |Z 1/4" E4EgE%E Z 1/ 4" taper plug 2
40 | GB119-86 | #§B8x20 Pin B8 x 20 1

___8__



F S S 4 Name of Parts " i
Ser No Parts No Qty Remarks
41 | GB5782-86 | #E# M8 x 55 Bolt M8 x 55 4
42 GB5782-86 | #E# M8 x 60 Bolt M8 x 60 8
43 | 480G—-01109 | BB EH Bowl-shaped plug piece 2
44 | 480G-01024 | ‘MR HHATFTE Front camshaft bush 1
45 | 480G-01025 | Mtk E Middle camshaft bush 1
46 | 480G—01026 | (vBRHIFHE Rear camshaft bush 1
47 | 480G-01108 | &% Stopper 3
48 | GB827-86 | Hi¥I 2x5 Rivet 2 x5 4
49 380-01020 brhg ~ Name plate 1
50 | GB62-88 LA R M6 Butterfly nut M6 1
51 ‘GB848-85 #H 6-140HV Washer 6-140HV ' 1
52 | 480G-01201 | FEIE %% Respirator cover 1
53 | 480G-01203 & K Filter gauze 1
54 | 480G-01202 | FER 3RRE R Respirator partition 1
55 | 480G-01210 | FERR %4248 44 Respirator weldment 1
56 | 480G-01011 | FEMg 2%k K Respirator gasket 1
57 [ 480G-01703 | iR % Oil drain plug 1
58 480G-01704 | &-H Washer 1
59 | 380-01018 | mEFE® A Oil sump gasket 1
60 380-01701 HIER Oil sump 1

___.9_.



M E

il s 4 R Name of Parts
Ser No Parts No . Qty Remarks
61 | 480G-01010 | k&7 Flywheel housing 1
62 | GB67-85 | 4R4T M6 x 12 Screw M6 x 12 2
63 GB97.1-85 #.h4 6-140HV Washer 6—140HV 2
64 | 480G-01019 | #4R Cover plate 1
65 GB5783-86 | #&# M8 x 30 Bolt M8 x 30 2
66 | HG4-692-67| B2 mhEt Cased rubber oil seal 1
PG80 x 100 %12 PG80 x 100 x 12




Engine Body Assy (280)

3HEREE (280)




344k (280) Engine Body Assy (280)
F S s =4 fr'l"\ Name of Parts B R P i
Ser No Parts No Qty Remarks
1 480G-01005 | fLE8RE Cylinder head bolt 6
2 480G—01006 | &I 35 88k Hh BB Cylinder head bolt washer 6
3 |280-01002 | KA A Cylinder head gasket 1
4 480G-01003 | KHELE Cylinder sleeve 2
5 GB5783-86 | ¥k M8 x25 Bolt M8 x25 4
6 GB848-85 #u.B8 8-140HV Washer 8—140HV 43
7 480G-01012 | Mz (1) Side cover (1) 1
8 | 480G-01023 | iz (D) B F Side cover (I) gasket 1
9 | 280-01111 | #LfFk Engine body 1
10 |480G-01102 | EfLE Locating sleeve 2
11 480G-01101 | E R Plug piece 1
12 | 480G-01009 | kigFZhH Flywheel housing gasket 1
13 | 480G-01600 | i REE M Dipstick sleeve weldment 1
14 | 480G-01400 | HLIRARHF: Oil level dipstick 1
15 | 480G-01007 | dhh b4 (k) Upper thrust piece of crankshaft 2
16 | 480G--01008 | dhshit#ER () Lower thrust piece of crankshaft 2
17 | 480G-01015 | FH#E LA Main bearing halfshell (upper) 3
18 480G-01016 | FHA TE Main bearing halfshell (lower) 3
19 | 480G-01113 | ik Rear main bearing cap 1
20 | 480G-01114 | EHhKIERTE Main bearing bolt washer 6




F?- s s 4 ® Name of Parts M %
Ser No Parts No Qty Remarks

21 480G-01115 | E#hAEE L Main bearing cap bolt 6
22 | 480G-01300 | Mk FF3E&p¢ Water drain cock 1
23 | 480G-01104 | BEfe¥EH Bowl-shaped plug piece 3
24 | 480G-01500 | FE h &AL BB Sensor for oil gauge 1
25 | GB5782-86 | %24 M8 x65 Bolt M8 x 65 1
26 | GB5782-86 | #E# M8 x 45 Bolt M8 x 45 1
27 | 480G-01004 | HLhdEiE 24 H Oil filter gasket 2
28 | 280-01026 | HlmhdErsae4E:L Coupling of oil filter 1
29 | 480G-01106 |Z 1/8" R4EiZsE Z 1/ 8 taper plug 3
30 | 480G-01105 |Z 1/ 4" E‘kiE%E Z 1/ 4’ taper plug 2
31 |280-01017 | X&M Stand bar 2
32 | GB5783-86 | #E# M10x30 Bolt M10 x 30 12
33 | GB848-85 | #M@ 10-140HV Washer 10-140HV 14
34 | 480G-01107 | BRIEER Bowl-shaped plug piece 1
35 | 480G-01112 | :4hA&X% Main bearing cap 2
36 | GBI19-86 | & B10x20 Pin B10 x 20 2
37 | 480G-01108 | i % Stopper 2
38 | 480G-01024 | Myt hhdiHE Front camshaft bush 1
39 | 480G-01026 | ChEHEhEHHE Rear camshaft bush 1
40 480G-01109 | BEIEER Bowl-shaped plug piece 2




F S = S 4 Name of Parts H a
Ser No Parts No Qty Remarks
41 | GB5782-86 | 4B# M8 x60 Bolt M8 X 60 8
42 | GB5782-86 | WE#: M8 x55 Bolt M8 x 55 4
43 | GB!'19-86 | & B8 x20 Pin B8 x 20 1
44 | GB5783-86 | #E# M8 x20 Bolt M8 X 20 23
45 | GB827-86 | #0Er 2xS Rivet 2 x5 4
46 280-01020 Frb Name plate 1
47 | 480G-01103 | BefE% R Bowl-shaped plug piece 2
48 | GB5783-86 | #R#: M10x25 Bolt M8 x 25 2
49 | GB62-88 YR B M6 Butterfly nut M6 1
50 | GB848-85 # 18 6-140HV Washer 6-140HV 1
51 | 480G-01201 | MR8z Respirator cover 1
52 | 480G-01203 | 1M Filter gauze 1
53 | 480G-01202 | PRI 23RR AR Respirator partition 1
54 | 480G-01210 | FRER S$ 1R F Respirator weldment 1
55 480G-01011 | FFUR 234 1y Respirator gasket 1
56 | 480G-01703 | MR Oil drain plug 1
57 | 480G-01704 | B Washer 1
58 280-01701 IR Oil sump 1
59 | 280-01018 | MiECFEER Oil sump gasket 1
60 | 280-01010 KR Flywheel housing 1

—— l4 —



i S 4 Name of Parts M *
Ser No Parts No Qty Remarks
61 GB67-85 25T M6 X 12 Screw M6 x 12 2
62 | GB97.1-85 | #48 6-140HV Washer 6-140HV 2
63 480G-01019 | #£# Cover plate 1
64 | GB5783-86 | #R# M8 x30 Bolt M8 x 30 2
65 | HG4-692-67| B4 i 3t Cased rubber oil seal 1

PG80x100x12

PG80 x100x12

P ]5 —



4. FRTEE =S (480, 380, 280) Timing Gear Case Assy(480, 380, 280)




4.ERHEF R (480, 380, 280)  Timing Gear Case Assy(480, 380, 250)

F s B _ = % ;- Name of Parts B R Wz
Ser No Parts No Qty Remarks

1 GB5783-86 | R4 M12x30 Bolt M12 x 30 1 & 06 Fitt:

2 480G-02012 | B IERT A% EHR  Camshaft timing gear holddown 1 Belong to 06 unit

3 480G-02011 | qasHhiERT 4t Camshalft timing gear 1

4 480G—-02010 | fh¥ekh -4k Camshaft thrust plate 1

5 480G-02002 | MipEE K Fuel injection pump gasket 1

6 | GB6170-86 | %} M8 Nut M8 - 3

7 | GB5783-86 | #E#: M8 x20 Bolt M8 x 20 7

8 GB848-85 #B 8-140HV Washer 8—-140HV 17

9 480G--01703 | g% Oil drain plug 1

10 480G-01704 | # B Washer 1

11 480G—-02015 | g4t Pointer 1

12 GB119-86 # B8 x20 Pin B8 x 20 2

13 GB5782-86 | ## M8 x 40 Bolt M8 x40 6

14 | 480G—02017 | IERt A ERHI 2% Front cover of timing gear case 1

15 | 480G—-02016 | IERF A BRI B Front cover gasket of timing gear case 1

16 | HG4-692-67| it PG55x75x 128 Oil seal PG55x75 x 12 or 1

B SG55x75 x 12 SGS55x75x 12

17 | 480G-02013 | EBthits% Timing gear case cover 1

18 | 480G—-02014 | IERT AR X4 A Timing gear case cover gasket 1

19 480G—-02008 | tHIG#EELR Idle gear holddown 1




s A S A FR Name of Parts Wz
Ser No Parts No Qty Remarks
20 | 480G-02005 | [ERHE AR Timing idle gear 1
21 | 480G-02006 | EMHE & HE Timing idle gear bush 1
22 | 480G-02007 | ER TR fehh Timing idle gear shaft 1
23 | GB859-87 H#H 8 Washer 8 3
24 | 480G-02009 | dhfhiERt Ki%e Crankshaft timing gear 1
25 | 480G-02003 | MR IER A Fuel injection pump timing gear 1
26 | 480G—-02004 | Wt B IE B U5 40 M Fuel injection pump timing gear seat 1 480G, 380 H
For 480G, 380
280-02004 nt it 2 I R S Fuel injection pump timing gear scat 1 280 J1.For 280
27 | 480G-02001 | IERF ¥ Timing gear case 1 480G, 380 H
For 480G, 380
280-02001 EA G Timing gear casc 1 280 f},For 280
28 480G-01001 | IERHERESRH Timing gear case gasket 1 & o1 Mt
Belong to 01 unit
29 GB898-88 BLEFE M8 % 20 Stud M8 x 20 3




S.SELZES (480, 380, 280) I Cylinder Head Assy (480, 380. 280) T
49 .




5. SGTE (480, 380. 280) I Cylinder Head Assy (480, 380, 280) I

- - | 8 & N
;Sil’ ; farts I;: g ﬁ: Name Of Parts Qty femarli
480 | 380 | 280
1 480G-03019 | ¥ L% Spring seat cover (upper) 8 6 4
2 | 480G-03008 | K[18i% valve collets ' 16 | 12 | 8
3 480G-03009 | S[1#% LA Valve spring seat (upper) 8 6 4
4 480G-03007 | KI19M3#% Valve spring (outer) 8 6 4
5 480G-03017 | KITAHEK Valve spring (inner) 8 6 4
6 480G-03018 | KT E T A Valve spring seat (lower) 8 6 4
7 480G-03102 | Ki1%%® Valve stem guide 8 6 4
8 480G-03101 | Kfidl = Cylinder head 1
380-03101 KL% Cylinder head 1
280-03101 | KfA% Cylinder head 1
9 480G-03104 | HEK B Exhaust valve seat 4 3 2
10 | 480G-03015 | HEKI] Exhaust valve 4 3 2
11 | GB6170-86 | 44 M8 Nut M8 36 | 25 | 18
12 | GB848-85 | #H 8-140HV Washer 8—140HV 32 | 25 | 18
13 480G-03016 | HiE{FAER A Thermostat housing gasket 1 1 1
14 | GB898-88 | WkiRAE M8 x 25 Stud M8 x 25 4 4 4
15 | GB898-88 | Wkik: M8 x 30 Stud M8 x 30 8 6 4
16 | 480G-03006 | HESE#H Exhaust pipe gasket 4 3 2
17 | 480G-03001 | 4% % M i Rocker arm seat fixed bolt 4 3 2.
18 | 480G-01107 | BEIEE R (©10) Bowl-shaped plug piece (910) 4 3 2




zl’ I;:-:) farts N-: g ﬁ Name of Parts Qty Tjemarl;:
480 | 380 | 280
19 | 480G-01103 | BREER (D25) Bowl—shaped plug piece ($25) 4 3 2
20 | 480G-03106 | BEFEE H (920) Bowl-shaped plug piece (©20) 1
21 | 480G-03105 | iR EHir Swirl-chamber splice block 4 3 2
22 | GB308-84 | &%k @3 Steel ball ®3 | 4 | 3 2
23 | 480G-03300 | B ERIRE M Front hoisting ring weldment 1 1 1
24 | GB5783-86 | 4R # M8x20 Bolt M8 x 20 4 4 4
25 | 480G-01108 | % Stopper 1 1 1
26 | 480G-01104 | BEEER (®32) Bowl-shaped plug piece ($32) 1 1 1
27 | 195-03013 | WimhasEAR Injector holddown 4 3 2
28 | 480G 03020 | W k4EkE Stud 8 6 4
29 | 480G-03013 | #EKEFHRH Intake pipe gasket 4 3 2
30 480G-03012 | IF R Rear hoisting ring 1 1 1
31 480G-03103 | HES T Intake valve seat 4 3 2
32 | 480G-03014 | #EX] Intake valve 4 3 2
33 | GB894.1-86 | #4518 16 Check ring 16 2 2 2
34 | 480G-03208 | IEEEHE Rocker arm bush 8 6 4
35 | 480G-03201 | K/ JIAIBRIAIRET Valve clearance adjusting screw 8 6 4
36 480G-03203 | KI1{EE Valve rocker arm 8 6 4
37 | 480G-03202 | #EEHh% i Rockshaft carrier 3 2 1
38 | 480G—-03204 | B Hhia%K Rockshaft spring 3 2 1




fer I:) arts N:- & # Name of Parts Q. ﬁ:emarll(zs
480 | 380 280
39 | 480G-03210-2 | $B % k Rockshaft stopper 2 2 2
40 |480G-03210-1 | $BWa Rockshaft 1
380-03210 1% Rockshaft 1
280-03210 15 55 i Rockshaft 1
41 | 480G-03207 B ah e X Rockshaft rear carrier 1 1 1
42 GB848-85 # 6—140HV Washer 6-140HYV i i 1
43 | 480G-03206 B R Rockshaft locating screw 1 1 1
44 GB6171-86 PR EE M8 x 1 Nut M8 x 1 8 6 4
45 GB5782-86 422 M8 % 60 Bolt M8 x 60 4 3 2
46 480G-03005 K EEH N Cylinder head bonnet gasket i
380-03005 RELEEE Cylinder head bonnet gasket 1
280-03005 K EER K Cvhinder head bonnet gasket 1
47 480G 03004 HELER Cylinder head bonnet |
380-03209 HELER Cylinder head bonnet 1
280-03209 HEl£%E Cylinder head bonnet 1
48 | 480G-03003 | muhF1E# ;v Filler cap gasket ! 1 1
49 | 480G-03002 | mihtIE Filler cap 1 1 1
50 GB923-88 E PR EE MBS Cap nut M8 4 2
Y GB898--8R MK EEEE M8 X 65 Stud M8 x 65 8 6 4




6. SHEL A (480, 380. 280)[1 GEAERE)
Cylinder Head Assy (480. 380. 280) [ (with Pressure—Reducing Device)




6. SET 2 E A (480, 380, 280) 1 (HREHRE)
Cylinder Head Assy (480, 380. 280)II (with Pressuer—Reducing Device)

- o 8 =B X
zl‘ ;) arts N-: 8 ﬁ" Name of Parts Qty femarli
480 | 380 | 280
1 480G-03019 W LR Spring seat cover (upper) 8 6 4
2 480G-03008 Kigizk valve collets 16 12 8
3 480G—-03009 I3 % L Valve spring seat (upper) 8 6 4
4 480G-03007 sishamE Valve spring (outer) 8 6 4
5 | 480G-03017 KITN#E Valve spring (inner) 8 6 4
6 480G-03018 SITHRE TR Valve spring seat (lower) 8 6 4
7 | 480G-03102 KIMe% Valve stem guide 8 6 4
8 480G-03101 KEL% Cylinder head 1
380-03101 KL% Cylinder head 1
280-03101 SfL#% Cylinder head 1
9 480G-03104 HES T Exhaust valve seat 4 2
10 480G-03015 HXI) Exhaust valve 4
11 GB6170-86 92 £ M8 Nut M8 36 25 18
12 | GB848-85 #H 8-140HV Washer 8—140HV 32 25 18
13 | 480G-03016 TiRAFT® A Thermostat housing gasket 1 1 1
14 | GB898-88 BLEEKE M8 x 25 Stud M8 x 25 4 4 4
15 | GB898-88 WL HEHE M8 %30 Stud M8 x 30 8 6 4
16 | 480G—-03006 HESESR R Exhaust pipe gasket 4 3 2
17 | 480G—-03001 58 R E e Rocker arm seat fixed bolt 4 3 2
18 | 480G—01107 BEER (010) Bowl-shaped plug piece (®10) 4 3 2




Ser ; arts Nj & ’ B Name of Parts Qty u:emarl;:
480 | 380 | 280

19 | 480G-01103 BEEER (025) Bowl-shaped plug piece (®25) 6 3 2
20 | 480G-03106 BEER (020) Bowl-shaped plug piece (920) 1

21 | 480G-03105 RRE Wk Swirl-chamber splice block 4 3 2
22 | GB308-84 MER @3 Steel ball ®3 4 3 2
23 | 480G-03300 AR ERS Front hoisting ring weldment 1 1 1
24 | GB5783-86 B M8 x20 Bolt M8 x 20 4 4 4
25 | 480G-01108 % Stopper 1 1 1
26 | 480G-01104 | BEFEEH (932) Bowl—shaped plug piece (®32) 1 1 1
27 195-03013 5 i a% AR Injector holddown 4 3 02
28 | 480G-03020 PR Stud 8 6 4
29 | 480G-03013 HEESRR Intake pipe gasket 4 3 2
30 480G-03012 G R Rear hoisting ring 1 1 1
31 | 480G-03103 BES B Intake valve seat 4 3 2
32 | 480G-03014 i | Intake valve 4 3 2
33 | GB894.1-86 | ¥4 16 Check ring 16 2 2 2
34 | 480G-03208 HENE Rocker arm bush 8 6 4
35 480G-03201 S VRBR AR EEET Valve clearance adjusting screw 8 6 4
36 480G-03203 HITESE Valve rocker arm 8 6 4
37 | 480Q-5-03202 | EE ML B Rockshaft carrier 3 2 1
38 | 480G-03204 T % Rockshaft spring 3 2 1

_25..__



Zir I;:) arts N.: & # Name of Parts Qu Blfemarfs
480 380 280

39 | 480G--03210-2 | £k Rockshaft stopper 2 2 2
40 | 480G-03210-1 | & H Rockshaft 1

380-03210-1 58 #h Rockshaft 1

280-03210-1 | #EH Rockshaft 1
41 | 480Q-5-03207 | B )G % s Rockshaft rear carrier 1 1 1
42 GB848-85 # & 6—140HV Washer 6—-140HV i 1 1
43 | 480G-03206 |EWEE AR Rockshaft locating screw ] 1 1 g
44 GB6171-86 $EEF M8 x 1 Nut M8 x 1 b 6 4
45 GB5782-86 $2H M8 %60 Bolt M8 x 60 4 3
46 | 480G-03005 A ZEESR R Cylinder head bonnet gasket 1

380-03005 HEBERk Cylinder head bonnet gasket 1

280—-03005 HEEERR Cylinder head bonnet gasket 1
47 | 480Q-5-03209 | KL% R Cylinder head bonnet 1

380-03209 HELER Cylinder head bonnet i

280-03209 Hfl%=E Cylinder head bonnet ]
48 480G-03003 O ER L Filler cap gasket 1 1 ]
49 | 480G-03002 | maAZE Filler cap 1 1 1
50 | GB923-88 R BE M8 Cap nut M8 4 3 2
51 GB898-88 Bk ERH: M8 x 65 Stud M8 x 65 3 6

— 26 —



:er I:) farts Ni & # AName of Parts Qty B:emarl;:
‘ 480 380 | 280

52 | 480Q-5-03211 | B[ Decompression shaft 1

380-03211 . H%h Decompression shaft 1

280-03211 W S Decompression shaft 1
53 | GB6171-86 $28 M8 x 1 Nut M8 x 1 12 9 6
54 | 480Q-5-03217 | BRiE i LR 4T Decompression adjusting screw 4 3 2
55 GB894.1-86 #4114 Check ring 14 2 2 2
56 | 480Q-5-03218 | gLk Cross connection 1 1 1
57 480Q-5-03212 | £ }¢ Gasket 2 2 2
58 | 480Q-5-03213 | BRIE 45 B - Decompressor control plate I 1 1
59 480Q~-5-03216 | BRIEEZ B HE Decompression rocker arm bush 1 1 1
60 | GB3452.1-82 | O" #®EHE O-ring seal 1 1 1

13.2x2.65 13.2x2.65

61 480Q-5--03215 | H hms Torsion spring 1 1 1
62 480Q~35-03220 | s FH Y Decompression rocker arm weldment 1 1 1
63 | 480Q-5-03214 | M (v By Limiting pin 1 1 1
64 | GB5783-86 e M8 x 25 Bolt M8 x 25 3 3 3
65 | GB85Y--87 H#©H 8 Washer 8 3 3 3

——— 27_.._



7. 7E ST 5 5L(480, 380, 280) Piston—connecting Rod Assy (480, 380, 280)




7. EEEFE (480, 380, 280) Piston—connecting Rod Assy (480, 380, 280)

FoS B8 A ® Name of Parts I Moo
Ser No Parts No ‘_ Qty Remarks

1 480G-04001 | 5 —HEK3H Top compression ring 1xn

2 480G-04002 | FE =, =ESH 2nd and 3rd compression ring 2Xn n KM ¥

3 480G-04100 | #hEF&Bak Oil ring unit 1xn

4 | GB893.1-86 | FLAA#¥#ES4H 26 Circlip for hole 26 2xn

5 480G—-04005 | {53 Piston 1xn

6 480G-04202 | iEH Connecting rod 1xn

7 480G—-04003 | EHHE Connecting rod bearing shell 2Xn

8 480G-04203 | EHE Connecting rod cap 1xn

9 480G—-04205 | EFER A Connecting rod bolt lock plate 2xn

10 | 480G—-04204 | E4FEER Connecting rod bolt 2xn

11 480G—04004 | i5 A Piston pin 1xn

12 | 480G-04201 | EAFHE Connecting rod bush 1 xn

. 480—n b4  380—n % 3 280—n 4 2






8. Hh 5 T 28 S (480, 380,

280) Crankshaft—flywheel Assy (480, 380, 280)

8 R

:er I;(T) arts N-: & * Name of Parts Oty l‘lttemarl?ss
480 | 380 | 280
1 480G-05007 | &3K Starting claw 1 1 1
2 | 480G-05006 | &3H/K#4R Starting claw backing plate 1 1 1
3 480G-05005 il il B2 A R Crankshaft belt pulley 1
380-05005 gh B B Crankshaft belt pulley 1
280-05005 il 3 R A 8 Crankshaft belt pulley 1
4 | 480G—(5034 | Hh% Crankshaft | 1 05003,05003A {X 4 5%
380— 030034 h 5 Crankshaft 1 AR, 7 & B
280—530034 ith 4 - Crankshaft 1 |(Interchangeable, on-
5 | GB1096-79 | # C10x64 Key C10 x 64 1 1 1 [ly different materials
6 | 480G-05004 | i Plug 4 3 2 [used)
7 480G-05102 KRiNE Flywheel gear ring 1 1 1
8 480G-05101 % Flywheel 1
380-05101 | k# Flywheel 1
280-05101 ki Flywheel 1
9 GB119-86 & B8 x20 Pin B8 %20 1 1 1
10 | 480G-05002 KRR TR Flywheel bolt backing plate 1 1 1
11 | 480G-05001 KRR Flywheel bolt 6 6 6




9.L¥EHAE A (480, 380, 280) Camshaft Assy (480, 380, 280)

__;32_



9. EEHS Y (480, 380, 280)

Camshaft Assy (480, 380, 280) -

s m = B B 5
g; N?o arts Nj A 7 Name of Parts Qty Blfemarllz
480 | 380 | 280
1 GB5783-86 B M12 x 30 Bolt M12 x 30 1 1 1
2 GB848-85 #H] 12-140HV Washer 12-140HV 1 1 1
3 480G—-06001 M Camshaft 1 06001, 06001A {X #t
-06001A L Camshaft 5 N B i A ¢
(Interchangeable, on-
ly different materials
used)
4 GB1096-79 # C8 x 22 Key C8 x22 1 1 1
5 480G--06002 R Tappet 8 6 4 106002, 06002A {X #+
~06002A | #iEkE: Tappet B R, 7@ M
(Interchangeable, on-
ly different materials
used)
6 480G -06003 HFF Push rod 8 6 4
380-06001 e Camshaft 1 Eills
-06001A
8 280-06001 fhES Camshaft 1 [ _E
-06001A

_33 [



10 HESREEN (48 ‘
(480, 380, 280) Intake Pipe Assy (480, 380, 280)

o =34



10, B 2B (480, 380, 280) Intake Pipe Assy (480, 380, 280)
o 0 =  # .
zr I;:) arts N-‘: & # Name of Parts Qty plfemarl;(is
480 380 280
1 480G-07000 | RS HBL Intake pipe assy 1
2 380--07000 B E Bk Intake pipe assy 1
3 280-07000 B BB Intake pipe assy 1




i 0, 380, 280)
11.HESE B, (480, 380, 280) Exhaust Pipe Assy (48




1LHSEZ R (480, 380, 280)

Exhaust Pipe Assy (480, 380, 280)

8 =R

}Sir I\: farts NTZ -4 7 Name of Parts Qty Blf:emarl;:
480 | 380 | 280

1 GB5783-86 $2£42 M10 x 30 Bolt M10 x 30 2 2 2

2 GB859-87 10 Washer 10 2 2 2

3 GB848—385 #H 10-140HV Washer 10-140HV 2 2 2

4 480G—-08002 HESEBERH General exhaust pipe gasket 1 1 1

5 | 480G-08001 | HER% Exhaust pipe 1

6 380-08001 HESH Exhaust pipe 1

7 280--08001 | HER® Exhaust pipe 1




1282 R84 E (480, 380, 280)  Lubricating System Assy (480, 380, 280)




12.i 5 R G55, (480, 380, 280)

Lubricating System Assy (480, 380, 280)

F % s 2 Name of Parts ﬁ X M i
Ser No Parts No Qty Remarks
1 GB6170-86 | 428 M10 Nut M10 1
2 GB93-87 B 10 Washer 10 1
3 GB848-85 | #.HH 10-140HV Washer 10~-140HV 1
4 480G—-09101 | LR Esh ik Oil pump drive gear 1
5 480G-09111 | HLiiZR %h Oil pump shaft 1
6 GB1099-79 | R 3x5x13 Semicircular key 3 X 5x 13 1
7 480G—-09102 | LR B+ E Oil pump body bush 1
8 480G—09103 | HLihFE & Oil pump body 1
9 480G-09105 | ML ESHB K Oil pump gasket 1
10 | 480G-09112 | NEF Inner rotor 1
11 480G—-09104 | ShEsF Outer rotor 1
12 480G—-09113 | [HH:4 Cylindrical pin 1
13 480G—-09106 | LR £ Oil pump cover 1
14 | 480G-09002 | k2t Oil outlet pipe flange gasket 2
15 | 480G—09400 | HLiH % &k &4k Oil line unit 1
16 | GB848-85 | #/& 8-140HV Washer 8~140HV 6
17 | GB5783-86 | ig# M8 x20 Bolt M8 x 20 2
18 480G—-09001 | &M% Gauze filter body 1
19 | GB5782-86 | #E# M8 x40 Bolt M8 x40 4
20 480G-09200 | dEBIIR 4 # Gauze filter weldment 1




F S > E4 o Name of Parts M i
Ser No Parts No Qty Remarks
21 480G-09003 | EhPIE Gauze support 1
22 | 480G-09300 | HLihiE s 2% 8K Oil filter assy 1 X4 JO810H
Model JOS10H




380. 280) Fuel System Assy (480. 380. 280)

13. 85 &R 4 5 5% (480,




13 4R GE A (480, 380, 280) Fuel System Assy (480, 380, 280)
= n = ¥ B s
,:er 1:-) arts N?o & Name of Parts Qty I}I‘Ijemarl'i
480 | 380 280
1 480G—10500 MRThIE 1 2% B R Fuel filter assy 2 2 2
2 GB848—85 #fE 8-140HV Washer 8—140HV 1 1 1
3 GB5783-86 242 M8 x 25 Bolt M8 %25 1 1 1
4 480G—-10700 MR B RMm% M Lines from injection pump to filter | 1 1 1
5 480G—-10600 iﬁ%%%.@"ﬁiﬁ]ﬁ?ﬁi%%ﬁ# Lines from filter to injection pump | 1 1 1
6 480G-10200 A EmE Y Fuel injection pipe 4 3 2
7 480G-10100 LR s Injection pump assy 1
380-10100 W T 2R A AR Injection pump assy 1
280-10100 LR E Y Sy Injection pump assy 1
8 P662-00MX g ek 2% 8 B Injector assy 4 3 2 & S195 &Y
The same with Model
9 | 480G-10400 | MElHEHHF Fuel return pipe 1 S195
380-10400 [al B AR Fuel return pipe 1
280—-10400 [k B ER A Fuel return pipe 1
10 | 480G-10001 AR Sk Injection pump fittings 1 1 1




14.7#%%%%}&(480, 380, 280) Cooling System Assy (480, 380, 280)




14.39 1) & G 5 5% (480, 380, 280) Cooling System Assy (480, 380, 280)

E S = = -4 R Name of Parts 5 B " -
Ser No Parts No Qty Remarks
1 GB5783-86 | #E# M6 %20 Bolt M6 x 20 4
2 | GB848-85 | H:MH 6-140HV * Washer 6-140HV 4
3 480G-11301 | HiiG%% Thermostat cover 1
4 480G-11302 | FiiB¥EH Thermostat cover gasket 1
5 KB FE (360 &) Waler temperature induction 1 5CA-108EH
' plug (Model 360) Interchangeable with

6 480G-11303 | HiR2% SH130 Thermostat SH130 1 that of the CA—10
7 480G-11304 | HRB* Thermostat housing 1
8 480G-11109 | /NEAEE Small circulating adapter 2
9 | No.lA MR WERE O 3/4"~11/8" Screwclip® 3/4"~11/8" 2
10 | 480G-11001 | B HEHE Rubber bent pipe 1 V=D Tk ¥
11 GB1153-79 | {i#F 45° M10x 1 Oilcup45° M10 x| 1 Double cloth rubber
12 GB893.1-86 | #45d 40 Check ring 40 1
13 | GB278-82 | BFUFLLERSHK 60203 Single—row radial ball bearing 60203 2
14 | 480G-11104 | Bh&FRE Bearing spacer 1
15 480G-11103 | kFEFHK Water pump housing 1
16 | 480G-11107 | AR&EH Water pump gasket 1

17 | GB1099-79 | ¥ [Hf 4x6.5%16 Semicircular key 4 X 6.5 X 16 2
18 480G-11106 | /KR %k Water pump shaft 1
19 | IIF-15% P s Bk Ceramic graphite water seal 1

— 44 —



= s Bt E

Ser No Parts No & " Name of Parts Qty Remarks
20 480G-11105 | A& H ¢ Water pump impeller 1
21 480G-11110 | HAEE . Copper washer 1
22 | GB923-88 | HIUEER M10 Cap nut M10 1
23 | 480G-11108 | AFEE% Water pump rear cover 1
24 | 480G-11107 | Ak E R K Water pump gasket 1
25 | GB5783-86 | %E# M8 x20 Bolt M8 x 20 4
26 | GB859-87 | #«H 8 Washer 8 4
27 GB848-85 B 8-140HV Washer 8—-140HV . 5
28 | 480G-11200 | K53 &R Fan 1
29 | GB6170-86 | &8 M10 Nut M10 1
30 GB859-87 #H 10 Washer 10 1
31 480G-11101 | #H Washer 1
32 | 480G-11102 | AR KR Water pump belt pulley 1
33 | GB5783-86 | 4&# M8 x30 Bolt M8 x 30 1
34 480G—11003 | X B KR 1

Fan holddown




15. 88 S HE G A (480, 380, 280)  Electric System Assy(480, 380, 280)

_46 ———



15.88 SR Y 5 (480, 380, 280) Electric System Assy(480, 380, 280)

" B

zr I:J lfarts Nj & Name of Parts Quy Bl‘zj‘emzaxrllfs
480 380 280

1 480G—12200 HL 2 2E B4 Glow plug 4 3 2 Model 1055
2 480G - 12002 SR Current--conducting plate ]

380-12002 SHR Current—conducting plate 1

280-12002 S H R Current—conducting plate 1
3 480G-12300 | &ZHHEHLEH: QDI315A Starting motor unit QD1315A 1 1

380T-12300 3B Starting motor unit 1
4 480G-12100 JF-11350W 14V 2 %k B4l Alternator JF-11 350W 14V i 1 1
5 480G-12003 KRBT X Alternator support (lower) 1 1 1
6 GB848-85 #.h 8--140HV Washer 8—140HV I 1 1
7 GB5783-86 2 M8 %20 Bolt M§& x 20 1 1 1
8 GB6170-86 B3 MI0 Nut M10 1 1 1
9 480G-12001 KL g Alternator support body (upper) 1 ] 1
10 | 480G-12004 Al L REREE Holddown sleeve of alternator 1 ] 1

support (upper)

11 GB848-85 #HH 10-140HV Washer 10-140HV 1 1 1
12 GB5782-86 $E4 M10 %95 Bolt M10 x95 1 1 1
13 GB1171-74 =HABH A-950 V-belt A-950 1 1 1




280)

’

16.;5 75 28 5 55, (480, 380, 280) Silencer Assy(480, 380




16.7H 75 8% S\ RY (480, 380, 280) Silencer Assy(480, 380, 280)

s s & = Name of Parts B R W
Ser No Parts No Qty Remarks
1 480G-13101 | HK% Exhaust pipe 1
2 480G-13001 | £ Cover plate 2
3 480G-13102 | .U & Center pipe 2
4 480G-13103 | FEth Spacer plate 1
5 480G-13002 | Ffa Housing 1
6 480G-13201 | &1Lk Punched plate 1
7 480G-13202 | #K%® Intake pipe 1




17.56 80 T B2 (480, 380, 280) Tools Supplied with the Engine(480, 380, 280)

.___._50 —



17.5641 T B2 55 (480, 380, 280) Tools Supplied with the Engine(480, 380, 280)

S s A R Name of Parts H R moE
Ser No Parts No Qty Remarks

1 480G-14007 | AHBEHLT A% Toolbox for the domestic market 1

2 480G-14100 | ]I TEREH Valve clearance gauge 1

3 480G—14200 | B[R BadpiF Leather bucket for grinding valve 1

4 480G-14001 EEETR Tool for mounting piston ]

5 480G -14002 | HFEEHEAH Square tenon lever of box spanner 1

6 480G—-14003 | E&:k(13) Box spanner head (13) 1

7 480G—-14004 | EfF:L(16) Box spanner head (16) 1

8 480G-14005 | EfFHL(18) Box spanner head (18) 1

9 480G-14006 | FEfF k(1) Box spanner head (21) 1




